

Report No.: A001R20171024021-3 Date: Nov.03, 2017 Page 1 of 4

Applicant: Mid Ocean Brands B.V.

Address: Unit 201, 2/F, Laford Centre, 838 Lai Chi Kok Road, Cheung Sha Wan, Kowloon, Hong Kong.

Report on the submitted sample(s) said to be:

Sample Name : Keyring with opener and 1 meter ruler

Model No. : MO9193

Country of origin : CHINA

Country of destination : EUROPE

Manufacturers :

Address :

Sample Receiving Date : Oct.24, 2017

Testing Period : Oct.24, 2017 to Nov.03, 2017

Test Requested : Please refer to next page(s).

Test Method : Please refer to next page(s).

Test Result : Please refer to next page(s).

Tested by: Luo Xiao

Reviewed by:

Luoxiao Suhongliang, Leon

Test Engineer Test Team Leader

Liulinwen, Lewis

Approved by:

Technical Director



The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.

NO. 17 C



Report No.: A001R20171024021-3 Date: Nov.03, 2017 Page 2 of 4

Test Requested: Conclusion

1. As specified by client, to determine the Lead and Lead compounds content in the submitted sample(s) with reference to entry 63, Annex XVII of the REACH Regulation (EC) No 1907/2006.

Pass

2. As specified by client, to determine the Cadmium(Cd)content in the Submitted sample(s) with reference to entry 23, Annex XVII of the REACH Regulation (EC) No 1907/2006.

Pass

Test Result (s):

1. Test Result(s) of Lead content

Unit: mg/kg

| | Test item(s) Test Method/ Equipment MDL | MDI | 9 | | | |
|--------------|---|---------|-----------|---------------|--------|----------------|
| Test item(s) | | MDL | 16 | 2 | 3 | Limit |
| | Refer to | · · | Find Gran | | dillon | \ G |
| | EPA3050B-1996& | -C | - 1 | | | |
| Lead (Pb) | EPA3052-1996& | 5 | 29 | N.D. | 28 | 500 |
| | EPA6010C-2007 | | | 16.7 | note. | 不怕 |
| 20 | ICP-OES | ALL THE | | Z The dearest | 0.4 | F of Citibal C |
| Conclusion | TV Harmond | 1 | Pass | Pass | Pass | / |

Unit: mg/kg

| Test item(s) | Test Method/ | MDI | 0. 那 | Result(s) | 13 | T. |
|--------------|--|-----|------|-----------|------|-------|
| | Equipment | MDL | 4 | 5 | 6 | Limit |
| Lead (Pb) | Refer to EPA3050B-1996& EPA6010C-2007 ICP-OES | 5 | 25 | 23 | 28 | 500 |
| Conclusion | The state of the s | / 8 | Pass | Pass | Pass | 1 |

Note: 1. MDL=Method Detection Limit

2. N.D.=Not Detected(less than method detection limit)

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.

No.1/ C

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China



Report No.: A001R20171024021-3 Date: Nov.03, 2017

2. Test Result(s) of Cd

Unit: mg/kg

| T-4 4(-) | Test Method/ | MDI | | Result(s) | | The comme |
|--------------|------------------------|-----|------|-----------|------|-----------|
| Test item(s) | Equipment | MDL | ī | 2 | 3 | 100 |
| Cadmium (Cd) | Refer to | 5 | N.D. | N.D. | N.D. | 100 |
| Conclusion | EN1122:2001 ICP-OES | 1 | Pass | Pass | Pass | 07 |

Unit: mg/kg

| Test item(s) | Test Method/ | MDI | 平下地 | T | | |
|--------------|------------------------|-----|------|------|------|-------|
| | Equipment | MDL | 4 | 5 | 6 | Limit |
| Cadmium (Cd) | Refer to | | N.D. | N.D. | N.D. | 100 |
| Conclusion | EN1122:2001 ICP-OES | | Pass | Pass | Pass | / |

Note: 1. MDL=Method Detection Limit

2. N.D.=Not Detected(less than method detection limit)

Sample Description:

| 10 | Silver metal |
|----|----------------|
| 2 | Orange plastic |
| 3 | Metal ring |
| 4 | Metal chain |
| 5 | Metal ruler |
| 6 | Metal sheet |

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at attr://www.agc-cept.com.



Report No.: A001R20171024021-3 Date: Nov.03, 2017 Page 4 of 4

1.For Pb and Cd Sample Preparation Weigh Sample Acid digestion with microwave/hotplate DATA ICP-OES Filtration

The photo of the sample



AGC authenticate the photo on original report only

*** End of Report***

The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by AGC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.agc-cent.com.

Tel: +86-755 8358 3833 Fax: +86-755 2531 6612 E-mail: agc01@agc-cert.com @ 400 089 2118 Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China